
5903819901

Universal renovation 
grinder MRS1300 
scheppach (DIY)

Main products Spare part list

211719 - 0281 - MRS1300 - - 5903819901

Spare Description additional Item Abb. Construction Status
A *02091222 screw M5x10 1

A *5903819001 Guard cover 2

A *5903819002 Screw cpl. 3-7

A *02012504 washer A6 5

A *02091248 cheese head screw M8x25 8.8 912 VZ 8

A *5903819003 Washer 28x8,5x3,2 9

A *7903800712 felt roller brush scheppach (DIY) 10

A *7903800713 synthetic fiber brush scheppach (DIY) 10

A *7903800714 plastic fiber brush scheppach (DIY) 10

A *7903800715 nylon wire wheel scheppach (DIY) 10



5903819901

Universal renovation 
grinder MRS1300 
scheppach (DIY)

Main products Spare part list

211719 - 0281 - MRS1300 - - 5903819901

Spare Description additional Item Abb. Construction Status
A *7903800716 abrasive strap brush scheppach (DIY) 10

A *7903800717 slat brush scheppach (DIY) 10

A *7903800718 brass wire brush scheppach (DIY) 10

A *7903800719 metal wire brush scheppach (DIY) 10

A *7903800720 silicon carbide brush scheppach (DIY) 10

A *7903800721 twisted metal wire brush scheppach (DIY) 10

A *05001201 selflocking hexagon nut M5 6 BIW VZ 12

A *5903819004 Guard 13

A *5903819005 Seal ring 15

A *5903819006 Dust elbow 16

A *5903819007 Plug cap Ø42/36 17

A *5903819008 Output shaft 18

A *3910201015 screw part 19 M4x14 20

A *06406002 ball bearing 6002-RS Ø32xØ15x9 22

A *5903819009 Gear 26

A *5911203052 bearing part C-4 6001-2RS Ø28xØ12x8 35

A *5903819010 Rotor 38

A *3908203022 bearing part 49 608-RS Ø22xØ8x7 39

A *5903819011 Stator 42

A *5903819012 Carbon brush cover set 47,51

A *5903819013 Carbon brush ( 1 Set = 2 Pcs.) 48

A *5903819014 Carbon brush holder with spring (1 Set = 2 Pcs) 49,50

A *5903819015 Governor 52

A *5903819016 Right handle 53

A *5903819017 Capacitor 0,22µF 56



5903819901

Universal renovation 
grinder MRS1300 
scheppach (DIY)

Main products Spare part list

211719 - 0281 - MRS1300 - - 5903819901

Spare Description additional Item Abb. Construction Status
A *5903819018 Switch 57

A *5903819019 Left handle 60

A *5901221001 Power cord with plug H05VV-F 2x1,00mm² / 2000mm 61

A *5903819020 Key 6x85 63

A *01091107 hexagon stud wrench size 6 64

A *5903819021 Auxiliary handle cover 65 66

A *02091247 cheese head screw M8x20 8.8 912 VZ 67

A *02144005 washer 8 ST 1440 VZ 68

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


